
 

 

  
   

    
   

 

   
  

 

   

  

    

   

  

 
 

 
 

 
 

 
 

 
©

B
la

ck
 &

 V
e

a
tc

h
 H

o
ld

in
g

 C
o

m
p

a
n

y
 2

0
1

7
. 

A
ll

 r
ig

h
ts

 r
e

se
rv

e
d

. 

DRAFT

CLASS ENVIRONMENTAL 
ASSESSMENT FOR WATER AND 
WASTEWATER SERVICING IN THE 
COMMUNITY OF NOBLETON 

EXISTING WASTEWATER SYSTEM 
HYDRAULIC ANALYSIS 

Study 2 

B&V PROJECT NO. 196238 

PREPARED FOR 

Regional Municipality of York 

17 JANUARY 2019 





          

 
        

   

    

      

    

      

       

      

      

      

     

     

     

     

      

     

     

     

       

     

          

       

     

      

    

    

    

       

        

[...]

  
           

        
                

            

              
           

             

Regional Municipality of York | Technology Options to Meet Receiving Water Quality Study 

5.1.3 Sequencing Batch Reactor (SBR) 
The sequencing batch reactor (SBR) is a variation of the activated sludge process. They act as a fill-
and-draw type reactor system involving a single complete-mix reactor in which all steps of
activated sludge processes occur. Mixed liquor remains in the reactor during all cycles and thus,
eliminating the need for separate sedimentation tanks or clarifiers. For the Nobleton WRRF, at least
2  tanks  are r equired  so  that  one  tank  is  in the  fill  mode w hile t he ot her  goes through  react,  solids 
settling,  and  effluent  withdrawal.  Decanting  of  effluent  is  accomplished  by either  fixed or floating 
decanter  mechanisms.  Based  on influent  flowrate  and  tank  volume  used,  SBR  hydraulic  retention 
times  generally range  from 18  to 30  hours.  An SBR  goes  through  a  number  of cycles  per  day;  a 
typical cycle may  consist of 3-h  fill,  2-h  aeration,  0.5-h settle,  and  0.5-h  for withdrawal  of 
supernatant.  An idle s tep  may  also  be  included  to accommodate  peak  flows.  The a eration  tank 
volumetric  loading  should  not  exceed  0.24  kg  BOD5/(m3·day), and d esign F/M ratios  should  be  
within  the  range of 0. 05 to  0.1  kgBOD/(kgMLVSS.day).    

Aeration may be provided by jet aerators or coarse/fine diffusers with submerged mixers.
Dissolved oxygen (DO) should be monitored during this phase to ensure it is maintained above 2
mg/L  so  that  nitrification  can  occur. For  denitrification,  DO  level  should  be l owered  to less  than  0.5 
mg/L.  The t reatment  cycle c an  be a djusted  to undergo aerobic,  anaerobic,  and  anoxic  conditions  in 
order  to achieve  biological  nutrient  removal,  including  nitrification,  denitrification,  and  some 
phosphorus removal.  With SBRs,  effluent  BOD  levels of less than  5  mg/L  and NO3-N  concentrations  
of  less than  5  mg/L  are  achievable.  If  the  SBR provides  denitrification,  total nitrogen can reach  to 
less than  5 mg/L.  Low  phosphorus  limits  of  less  than 2  mg/L  can  also  be  achieved  by using  a 
combination of  biological  treatment  (anaerobic  phosphorus  absorbing  organisms)  and  chemical 
addition  (aluminum or  iron s alts) within t he  tank.  

5.1.4 Rotating Biological Contactor 
RBC is a fixed film biological treatment device in which microorganisms are grown on circular
plastic disks mounted on a horizontal shaft that rotates slowly while partially immersed in
wastewater. The rotating disks (known as the media) are contained in a tank or trough and rotate
at between 2 to 5 revolutions per minute. The rotation helps to slough off excess solids. Commonly
used plastics  for  the  media a re p olyethylene,  PVC  and  expanded  polystyrene.  The s haft  is  aligned 
with the  flow  of  wastewater so   that  the  discs rotate at  right  angles to  the  flow,  with  several packs 
usually combined  to  make u p  a t reatment  train. About  40%  of  the d isc  area  is  immersed  in the 
wastewater.  The d isc  system can be  staged  in series  to obtain  nearly any  detention  time  or  degree 
of  removal required.  Since the systems are  staged,  the  culture  of  the  later st ages can  be  acclimated 
to  the  slowly  degraded materials. Hydraulic loading  to  the  RBCs should range  between  75 to  155 
L/(m2·d)  of  media surface area without  nitrification and  30 to 80 L/(m2·d)  with  nitrification. 
Organic  loading to  the first  stage of  an  RBC  train should  not  exceed  0.03 to  0.04 kg BOD / 25 (m ·d)  or  
0.012 to  0.02 kg BOD /(m25 ·d).  Loadings  in  the  higher  end  of  these r anges  will  increase  the 
likelihood  of  developing  problems  such  as  heavier  than normal  biofilm  thickness,  depletion of  DO, 
nuisance  organisms  and  deterioration of  overall  process  performance.  The  optimum tank  volume 
determined  when treating  municipal  sewage of  up  to 300  mg/L  BOD5  is  0.042 L/m2, which 
considers  sewage  displaced  by  the  media a nd  attached  biomass.  Based  on a tank  volume  of  0.042 
L/m2, the d etention  time  in each  RBC  stage should  range b etween 40  to 120  minutes  without 
nitrification  and  90  to 250  minutes  with  nitrification.  

The temperature of sewage entering any RBC should not drop below 5 °C unless there is sufficient
flexibility to decrease the hydraulic loading rate. Otherwise, insulation or additional heating should
be provided to the plant. Year-round operation requires that the RBC be covered to protect the 

BLACK & VEATCH | Secondary Treatment 5-2 



       

     
 

              
   

         
              

               
      

  

   
              

           
         

            
              

           
             

          
       

          

   
                

          
         

        

            
          

       
              
          

        
      

            
              

       

                
            

             
      

Regional Municipality of York | Technology Options to Meet Receiving Water Quality Study 

biological growth from cold temperatures and the excessive loss of heat from the sewage with the
resulting loss of performance. 

RBCs need to be preceded by effective primary sedimentation tanks equipped with scum and
grease removal devices or pretreatment devices which provide for effective removal of grit, debris
and excessive oil and grease prior to the RBC units. Solids separation is an important part of the
RBC process; accordingly, downstream secondary clarification is required. 

5.1.5 Process Intensification Technologies 

5.1.5.1 Moving Bed Bioreactor (MBBR) 
MBBR is an integrated fixed film activated sludge (IFAS) or hybrid process. IFAS consists of an 
activated sludge system in which a material to support attached biomass growth has been added in 
addition to the suspended biomass growth in an activated sludge reactor. The MBBR process is 
similar to the IFAS process with mixed, suspended media contained within the reactor by effluent
sieves, with the exception that there is no return activated sludge. The media fill volume is
generally higher (up to 70 percent), and the suspended solids concentration in the flow to the
secondary clarifier may be in the range of 100 to 250 mg/L versus 2,500 to 3,500 mg/L in an IFAS.
Process design for MBBR can also include the suspended media in anoxic zones for fixed film 
biological denitrification. MBBR reactor effluent, filtration processes including granular media and 
membrane filtration, and dissolved air floatation can be used in lieu of gravity settling. 

5.1.5.2 Biologically Active Filters (BAF) 
The term biological aerated filter refers to the fact that the attached growth process is aerated to
provide oxygen for BOD removal and nitrification. Biological aerated filter fall within a broader
category called biological active filter (BAF). Biological active filter has the biological aerated filter
design but working in anoxic conditions to provide denitrification for nitrogen removal. 

Veolia is one of the vendors that provide this technology. Veolia’s BIOSTYR® system is a very
compact process combining fixed film biological treatment and filtration in a single unit operation
with relatively high pollutant loads depending on the carbon and nitrogen requirements. BAF 
processes are very well suited when space is an important site constraint. During the last 25 years,
more than 150 BIOSTYR® facilities have been built and operated to treat municipal wastewater
around  the  world, thereby also demonstrating the wide-range of treatment applications in the
marketplace.  Figure 5-2 shows a schematic of a conventional BIOSTYR® cell. 

The design and cost of BAF is impacted directly by hydraulic flow rate and flow equalizations
should be considered for high hydraulic peak flows from wet weather events. Also, solids filtration
may be implemented to produce a high-quality effluent. 

As a case study, in 2014 a BAF unit was installed in a WWTP in New York, NY with a capacity of 94
MLD (280 MLD peak flow). This system was able to successfully reduce the effluent Total Nitrogen
loading from 907 kg/day to 90.7 kg/day, and reach the tighter restriction of 4.0 mg/L TN regulated
by the State Pollutant Discharge Elimination System. 

BLACK & VEATCH | Secondary Treatment 5-3 



        

     
 

 

      
 

 
   

 

  
          

    

Regional Municipality of York | Technology Options to Meet Receiving Water Quality Study 

Figure 5-1 Biological Aerated Upflow Filter 

Figure 5-2 BIOSTYR® System Cell General Arrangement 

5.1.5.3 Integrated Fixed-Film Activated Sludge (IFAS) 
The IFAS process includes a RAS stream to provide for activated sludge as well as fixed film
biomass for biological treatment. 

Organic loading  rates  for  these r eactors  are t ypically in the or der  of  3.5  to 7.0 g   BOD5/m2  of  media  
surface area/day  for  CBOD5  removal  and  less  than 3.5  g  BOD /m2 5  of  media surface area/day  for 
nitrification.  For  nitrification with  the  IFS  process,  the r equired  media  surface  area  will usually  be 
dictated  by  TKN loading,  TAN  removal  requirements  and  biological  growth  conditions  in  the 
reactor  (e.g.  temperature,  pH,  DO).  Vendor  should  be c onsulted  for  design details.  

BLACK & VEATCH | Secondary Treatment 5-4 



       

     
 

        
         

                
              

           
            

           
              
       

          
              

           
          

         

  

           
            

           
          

          
          

              
              

   

             
      

            
         

            
           

           
           

              
             

Regional Municipality of York | Technology Options to Meet Receiving Water Quality Study 

A single-pass IFAS have continuously operating, non-cloggable fixed-film reactors with no need for
backwashing or return sludge flows, low head-loss and high specific biofilm surface area. This is 
achieved by having the biomass grow on small carrier elements that move along with the sewage in
the reactor or the attached growth support media may be immobile within the reactor for some
designs. In the case of free-moving carrier elements, movement is normally induced by coarse
bubble aeration in the aerated zone, although fine bubble aeration systems have also been used,
while mechanical mixing is utilized in an anoxic/anaerobic zone. For small plants, mechanical
mixers are omitted for simplicity reasons and pulse aeration for a few seconds a few times per day 
can be used to move the biofilm carriers in anoxic reactors. 

Free-moving biofilm carrier elements are generally made of polyethylene or polypropylene. A
screen is placed at the outlet of the reactor to keep the biofilm elements in the reactor. Agitation 
constantly moves the carrier elements over the surface of the screen and the scrubbing action 
prevents clogging. Upstream fine screening of raw sewage should also be considered for such
designs. Also, downstream secondary clarification is required for IFAS systems 

5.1.5.4 Membrane Bioreactor (MBR) 
A  membrane  bioreactor  (MBR)  is  an activated  sludge s ystem  with  membranes  located  at  the e nd  of 
the activated  sludge  tank(s) for  liquid-solid separation  instead of  using  secondary  clarifiers.  Low-
pressure membranes (either  microfiltration  [0.07 to  2.0  μm]  or  ultrafiltration  [0.008 to  0.2 μm])  are 
typically used  in MBRs.  The m embranes  are  mounted  in modules  that  can be  lowered  into  the 
bioreactor.  The m odules  are c omprised  of  the  membranes,  support  structure  for the  membranes, 
feed  inlet  and  outlet connections,  and  an overall  support  structure.  The m embranes  are s ubjected 
to a  vacuum  (less  than 50  kPa)  that draws water  (permeate)  through  the  membrane w hile r etaining 
solids  in the  reactor.  To minimize t he a ccumulation of  solids  and  fouling  on the exterior  side of   the 
membranes,  compressed  air  is  introduced  through  a d istribution manifold  at  the  base  of  the 
membrane  module.  As  the a ir  bubbles  rise t o  the  surface,  scouring  of the  membrane s urface  occurs; 
the a ir  also provides  oxygen to  maintain aerobic  conditions  and  solids  suspension w ithin  the 
reactor.   

There are two configurations for MBR systems: external (or submerged) and integrated. In the
external system, membranes are a separate unit process requiring an intermediate pumping step.
In the integrated MBR system, the key component is the microfiltration membrane that is
immersed directly into the activated sludge reactor. The submerged configuration relies on coarse
bubble aeration to produce mixing and limit fouling. Aeration also maintains solids in suspension,
scours the membrane surface and provides oxygen to the biomass, leading to a better
biodegradability and cell synthesis. The energy demand of the submerged system can be up to 2
orders of magnitude lower than that of the side stream systems and submerged systems operate at
a lower flux, demanding more membrane area. 

The principal operational problems with MBR systems are foaming and fouling. Similar to activated
sludge and secondary clarifier systems, Nocardioform foaming can occur in MBR systems operated 
with fine pore diffused aeration. MBR systems must be operated in a preventative maintenance
mode to avoid operating problems from fouled membranes. The WRRF capacity can be
compromised due to the lower flux associated with fouled membrane. Membrane fouling is
prevented by employing the cleaning and operating procedures provided by the membrane
supplier, maintaining the upstream fine screening equipment, and operating the system within 
acceptable SRT and MLSS concentration limits. Improper screening would allow the accumulation
of hair and fibrous material in the membranes, which cannot be removed by the normal membrane
cleaning program. A lower SRT of about 0.8 d is normally recommended to prevent excessive 

BLACK & VEATCH | Secondary Treatment 5-5 



      

     
 

           
             

             
         

         
            

     
        

            
          

             
 

            
            

          
    

     

  
          

      
        

            
             

               
           

        

          
          

              
            

             
     

             
         

           
             

          
               

            
        

  

Regional Municipality of York | Technology Options to Meet Receiving Water Quality Study 

fouling due to the release of microbial substances from a younger activated sludge. Excessively high
SRTs may result in higher amount of free bacteria and floc fines to increase fouling rates. 

Concentrations of MLSS in the range of 8,000 to 14,000 mg/L are normally within acceptable
operating ranges. Very high MLSS concentrations require a much lower flux to maintain a balance
between the amount of solids directed to the membrane surface versus the solids removal rate by 
the air scour. If excessive MLSS concentrations (>18,000 mg/L) exist under operation of normal
design flux values, the membranes can become what is termed “sludged up” and special cleaning
methods may be needed to regain the expected operation flux. 

Certain wastewater substances must be prevented from entering the treatment facility or MBR
system to maintain proper membrane operation. Cooking oils and grease can collect on membrane
surfaces and lead to excessive fouling that can only be removed by special membrane cleaning